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1 TEST RESULT CERTIFICATION

Applicant: Micro-Star International Co., Ltd.
PP ' No., 69, Lide St., Zhonghe Dist., New Taipei City, Taiwan
Manufacturer: MSI Electronics (Kunshan) Co.,Ltd.
' No0.88 East Qianjin Road, Kunshan city, Jiangsu province, China
Product Description: Tablet
Model Number: MS-NF21
Trade Mark: MSI

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD TEST RESULT

FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart E

PASS

The above equipment was tested by EMTEK(SHENZHEN) CO., LTD.. The test data, data evaluation, test
procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described in
this report is in compliance with the requirements of FCC Rules Part 2 and Part 15.407

The test results of this report relate only to the tested sample identified in this report.
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2 EUT TECHNICAL DESCRIPTION
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Characteristics

Description

IEEE 802.11 WLAN

X1802.11a(20MHz channel bandwidth)
X1802.11b(20MHz channel bandwidth)
X1802.11g(20MHz channel bandwidth)
X1802.11n(20MHz channel bandwidth)

Mode Supported X]1802.11n(40MHz channel bandwidth)
[X]802.11ac(20MHz channel bandwidth)
X]802.11ac(40MHz channel bandwidth)
X1802.11ac(80MHz channel bandwidth)
802.11 b:1,2,5.5,11Mbps;
802.11 g/a:6,9,12,18,24,36,48,54Mbps;
Data Rate 802.11n(HT20)/ac(HT20): MCS0-MCS15;
802.11n(HT40): MCS0-MCS15;
802.11ac(HT40):MCS0-MCS15;
802.11ac(VHT80):MCS0-MCS15;
Modulation OFDM with BPSK/QPSK/16QAM/64QAM/256QAM for 802.11a/g/n;
DSSS with DBPSK/DQPSK/CCK for 802.11b;
WIFI 5G Mode Frequency Number of
Band Range(MHz) channels
802.11a/n(HT20)/ac(VHT20) |5180-5240 4
ga'\'r']'d | 802.11n(HT40)/ac(VHT40) |5190-5230 2
802.11 ac(VHT80) 5210 1
802.11a/n(HT20)/ac(VHT20) |5260-5320 4
UNII
Operating Frequency |Band Il-A 802.11n(HT40)/ac(VHT40) |5270-5310 2
Range 802.11 ac(VHT80) 5290 1
802.11a/n(HT20)/ac(VHT20) |5500-5700 11
UNII
Band I.c | 802-11n(HT40)/ac(VHT40) |5510-5670 5
802.11 ac(VHTS80) 5530-5610 2
802.11a/n(HT20)/ac(VHT20) |5745-5825 5
LBJaNI’IIId i |802.11n(HT40)/ac(VHT40) |5755-5795 2
802.11 ac(VHTS80) 5775 1
Antenna Type Antenna 0: FPC antenna
Antenna 1: FPC antenna
Smart system XIsiso XIMIMO
Antenna O

Antenna Gain

5150-5350: 3.34dBi
5500-5700: 2.61dBi
5725-5850: 2.62dBi

Antenna 1

5150-5350: 2.73dBi
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5500-5700: 2.67dBi
5725-5850: 3.73dBi

5150-5350: 6.06dBi
Direction Gain 5500-5700: 5.65dBi
5725-5850: 6.22dBi

XIDC 7.6V internal rechargeable lithium battery
XIDC 19.5V from Adapter

Power supply XAdapter:

Model: ADP-120MH D
INPUT: 100-240V~ 2.2A 50-60Hz
OUTPUT: DC 19.5V, 6.15A

Battery information Rating: DC 7.6V, 6200mAh, 47.12Wh

Note: for more details, please refer to the User’'s manual of the EUT.
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3 SUMMARY OF TEST RESULT
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FCC Part Clause Test Parameter Verdict Remark
15.407 (a) 99% , 6dB and 26dB Bandwidth PASS

15.407 (e) '

15.407 (a) Maximum Conducted Output Power PASS

15.407 (a) Peak Power Spectral Density PASS

15.407 (b) Radiated Spurious Emission PASS

15.407(g) Frequency Stability PASS

12‘218; (b)(6) Power Line Conducted Emission PASS

12:‘218;(6‘) Antenna Application PASS

NOTE1: N/A (NotApplicable)

NOTEZ2: According to FCC OET KDB 789033 D02 General UNII Test Procedures New Rules v02r01, In
addition, the radiated test is also performed to ensure the emissions emanating from the device cabinet

also comply with the applicable limits.

RELATED SUBMITTAL(S) / GRANT(S):

This submittal(s) (test report) is intended for FCC ID: 14L-MSNF21 filing to comply with FCC 47 CFR Part 2,

22(H), 24(E), 27

The system is compliance with Subpart B is authorized under a SDOC procedure
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4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS

According to its specifications, the EUT must comply with the requirements of the following standards:
FCC 47 CFR Part 2, Subpart J

FCC 47 CFR Part 15, Subpart E
FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
FCC KDB 662911 D02 MIMO With Cross Polarized Antenna V01

4.2 MEASUREMENT EQUIPMENT USED

4.2.1 Conducted Emission Test Equipment
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EQUIPMENT MER MODEL SERIAL LAST DUE CAL.
TYPE NUMBER NUMBER CAL.
Test Receiver Rohde & Schwarz ESCI 26115-010-0027| May 19, 2018 May 18, 2019
L.I.S.N. Rohde & Schwarz ENV216 101161 May 19, 2018 May 18, 2019
50Q Coaxial Switch Anritsu MP59B 6100175589 May 20, 2018 May 19, 2019
Voltage Probe Rohde & Schwarz ESH2-Z3 100122 May 20, 2018 May 19, 2019
Pulse Limiter Rohde & Schwarz ESH3-Z2 100006 May 19, 2018 May 18, 2019
I.S.N Teseq GmbH ISN T800 30327 May 20, 2018 May 19, 2019
4.2.2 Radiated Emission Test Equipment
EQUIPMENT MODEL SERIAL DUE CAL.
TYPE MFR NUMBER NUMBER LAST CAL.

EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 20, 2018 May 19, 2019
Pre-Amplifier HP 8447F 2944A07999 May 19, 2018 May 18, 2019
Bilog Antenna Schwarzbeck VULB9163 142 May 19, 2018 May 18, 2019
Loop Antenna ARA PLA-1030/B 1029 May 19, 2018 May 18, 2019
Horn Antenna Schwarzbeck BBHA 9170 | BBHA9170399 May 20, 2018 May 19, 2019
Horn Antenna Schwarzbeck BBHA 9120 D143 May 19, 2018 May 18, 2019

Cable Schwarzbeck AK9513 ACRX1 May 20, 2018 May 19, 2019
Cable Rosenberger N/A FP2RX2 May 20, 2018 May 19, 2019
Cable Schwarzbeck AK9513 CRPX1 May 20, 2018 May 19, 2019
Cable Schwarzbeck AK9513 CRRX2 May 20, 2018 May 19, 2019
4.2.3 Radio Frequency Test Equipment
EQUIPMENT MER MODEL SERIAL LAST DUE CAL.
TYPE NUMBER NUMBER CAL.

Spectrum Analyzer Agilent E4407B 88156318 May 20, 2018 May 19, 2019
Signal Analyzer Agilent N9010A My53470879 May 20, 2018 May 19, 2019
Power meter Anritsu ML2495A 0824006 May 20, 2018 May 19, 2019
Power sensor Anritsu MA2411B 0738172 May 20, 2018 May 19, 2019
Spectrum Analyzer Agilent E4407B 88156318 May 20, 2018 May 19, 2019

Remark: Each piece of equipment is scheduled for calibration once a year.
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4.3 DESCRIPTION OF TEST MODES

The EUT has been tested under its typical operating condition.

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner which intends to maximize its emission characteristics in a
continuous normal application.

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the
purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on this
report.

Those data rates ([X]802.11a: 6 Mbps; [X]802.11n (HT20): MCSO; [X]802.11n (HT20): MCS15; [X|802.11n
(HT40): MCSO0; [X|802.11n (HT40): MCS15; [X]802.11ac (HT20): MCSO0; [X|802.11ac (HT20): MCS15; [X
802.11ac (HT40): MCSO0; [X|802.11ac (HT40): MCS19; [X|802.11ac (HT80): MCSO; [X]802.11ac (HT80):
MCS19;) were used for all test.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous
transmitting and receiving mode is programmed.

TRF No.: FCC 15.407/A Page 8 of 254 Report No.: ES180611012W04 Ver.1.0



X]Wifi 5G with UNII Band |

Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):
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Frequency Frequency Frequency
Channel (MHz2) Channel (MH2) Channel (MH2)
36 5180 44 5220
40 5200 48 5240
Frequency and Channel list for 802.11n(HT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
38 5190
46 5230
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
42 5210

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 48 5240

Test Frequency and channel for 802.11n (VHT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 N/A N/A 46 5230

Test Frequency and channel for 802.11ac (HT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 N/A N/A N/A N/A

TRF No.: FCC 15.407/A
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X]Wifi 5G with UNII Band 11-A

Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):
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Frequency Frequency Frequency
Channel (MHz2) Channel (MH2) Channel (MH2)
52 5260 60 5300
56 5280 64 5320
Frequency and Channel list for 802.11n(VHT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
54 5270
62 5310
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
58 5290

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
52 5260 56 5280 64 5320

Test Frequency and channel for 802.11n(HT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
54 5270 N/A N/A 62 5310

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
58 5290 N/A N/A N/A N/A
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DXIwifi 5G with UNII Band 1I-C
Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):
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Frequency Frequency Frequency
Channel (MHz2) Channel (MH2) Channel (MH2)
100 5500 116 5580 132 5660
104 5520 120 5600 136 5680
108 5540 124 5620 140 5700
112 5560 128 5640
Frequency and Channel list for 802.11n(VHT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
102 5510 126 5630
110 5550 134 5670
118 5590
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
106 5530
122 5610

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
100 5500 120 5600 140 5700

Test Frequency and channel for 802.11n(VHT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
102 5510 118 5590 134 5670

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
106 5530 N/A N/A 122 5610
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X Wifi 5G with UNII Band IlI
Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):
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Frequency Frequency Frequency
Channel (MHz2) Channel (MH2) Channel (MH2)
149 5745 157 5785 165 5825
153 5765 161 5805
Frequency and Channel list for 802.11n(HT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
151 5755
159 5795
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
155 5775

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
149 5745 157 5785 165 5825

Test Frequency and channel for 802.11n(HT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
151 5755 N/A N/A 159 5795

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
155 5775
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5 FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Bldg 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.10 and CISPR

Publication 22.

5.2 LABORATORY ACCREDITATIONS AND LISTINGS

Site Description
EMC Lab.

Name of Firm
Site Location

TRF No.: FCC 15.407/A

Accredited by CNAS,2016.10.24

The certificate is valid until 2022.10.28

The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2006 (identical to ISO/IEC 17025:2005)

The Certificate Registration Number is L2291.

Accredited by TUV Rheinland Shenzhen 2016.5.19
The Laboratory has been assessed according to the requirements
ISO/IEC 17025.

Accredited by FCC, August 06, 2018

The certificate is valid until August 07, 2020
Designation Number; CN1204

Test Firm Registration Number: 882943

Accredited by Industry Canada, November 24, 2015
The Certificate Registration Number is 4480A

EMTEK(SHENZHEN) CO., LTD.

Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, China

Page 13 of 254 Report No.: ES180611012W04 Ver.1.0
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6 TEST SYSTEM UNCERTAINTY
The following measurement uncertainty levels have been estimated for tests performed on the
apparatus:

Parameter Uncertainty

Radio Frequency +1x10"-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity +3%

Measurement Uncertainty for a level of Confidence of 95%

TRF No.: FCC 15.407/A Page 14 of 254 Report No.: ES180611012W04 Ver.1.0
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7 SETUP OF EQUIPMENT UNDER TEST

7.1 RADIO FREQUENCY TEST SETUP

The WLAN component’s antenna ports(s) of the EUT are connected to the measurement instrument per an
appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the purpose of
measurements.

Measurement~
Instrument.

EUT« Attenuator~

7.2 RADIO FREQUENCY TEST SETUP

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified distance
from the EUT and rotated about its vertical axis for maximum response at each azimuth about the EUT. The
center of the loop shall be 1 m above the ground. For certain applications, the loop antenna plane may also
need to be positioned horizontally at the specified distance from the EUT.

Above 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:

(Note: the FCC's permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable~ :,._ 3me« _,.
EUTY ]

Testd

IU_B me 1.0me« ]
Receivers

Ground Plan Coaxial Cabled”
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(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz

Tumntable

\ EUT

Test
Receiver

I

T

1m to 4m

|

Ground Plane :

Coaxial Cable ;

(c) Radiated Emission Test Set-Up, Frequency above 1000MHz

F— 3mM <

Turntakle

\ EUT

T

im
&

B

Armplifier

Test
Receiver
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7.3 CONDUCTED EMISSION TEST SETUP

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN
shall be placed 0.8 m from the boundary of EUT and bonded to a ground reference plane for
LISN mounted on top of the ground reference plane. This distance is between the closest points
of the LISN and the EUT. All other units of the EUT and associated equipment shall be at least
0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference
ground point of the LISN and, where not otherwise provided or specified by the manufacturer,
shall be of same length as the mains cable and run parallel to the mains connection at a
separation distance of not more than 0.1 m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted emissions
from the EUT measured in the frequency range between 0.15 MHz and 30 MHz using CISPR
Quasi-Peak and average detector mode.

Reference

/Gmundg
EUT+ Auxiliary Reference
EMI Receiver: __ | Equipment.] Ground«
/ l
| ag.,

Ocm

= | LISN-
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7.4 BLOCK DIAGRAM CONFIGURATION OF TEST SYSTEM
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ACINPUT
7.5 SUPPORT EQUIPMENT
ltem Equipment Mfr/Brand Model/Type No. FCC ID Series No. | Note
N/A N/A N/A N/A N/A N/A N/A
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during

the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the
intended use.

TRF No.: FCC 15.407/A
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8 TEST REQUIREMENTS
8.1 BANDWIDTH MEASUREMENT

8.1.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNII Band |

According to FCC Part 15.407(a)(2) for UNII Band II-A and UNII Band 1I-C
According to FCC Part 15.407(a)(3) for UNII Band Il

According to FCC Part 15.407(e) for UNII Band 1l

According to 789033 D02 Section 1I(C)

According to 789033 D02 Section II(D)

8.1.2 Conformance Limit

No limit requirement.
The minimum 6 dB emission bandwidth of at least 500 KHz for the UNII Band lII.

8.1.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.1.4 Test Procedure

Connect the antenna port(s) to the spectrum analyzer input. Using the spectrum analyzer Channel
Bandwidth mode, configure the spectrum analyzer as shown below

B The following procedure shall be used for measuring (26 dB) power bandwidth:

Center Frequency: test Frequency

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

X dB Bandwidth: 26 dB

Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

B Minimum Emission Bandwidth for the UNII Band 1lI

Center Frequency: test Frequency

Set RBW = 100 kHz

Set VBW = 3 - RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

X dB Bandwidth: 6 dB

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may be
employed if it implements the functionality described above.

B The following procedure shall be used for measuring (99 %) power bandwidth:

Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW =1 % to 5 % of the OBW

Set VBW = 3 - RBW

Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

Use the 99 % power bandwidth function of the instrument (if available).

If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered and
directly summed in power units. The recovered amplitude data points, beginning at the lowest frequency, are
placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as the lower frequency.
The process is repeated until 99.5 % of the total is reached; that frequency is recorded as the upper
frequency. The 99% occupied bandwidth is the difference between these two frequencies.
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8.1.5 Test Results

X] 802.11a mode
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Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
UNII CH36 5180 20.539 | 20.699 | 16.503 | 16.503 N/A N/A
Band | CH40 5200 21.459 | 21.179 | 16.503 | 16.503 N/A N/A
CH48 5240 21.538 | 21.818 | 16.543 | 16.503 N/A N/A
UNII CH52 5260 21.898 | 21.538 | 16.503 | 16.503 N/A N/A
Band II-A CH56 5280 21.459 | 21.259 | 16.464 | 16.503 N/A N/A
CH64 5320 21.019 | 21.499 | 16.543 | 16.503 N/A N/A
UNII CH100 5500 20.060 | 20.100 | 16.503 | 16.464 N/A N/A
Band II-C CH120 5600 21.179 | 21.019 | 16.503 | 16.464 N/A N/A
CH140 5700 20.859 | 21.259 | 16.543 | 16.543 N/A N/A
UNII CH149 5745 21.538 | 21.778 | 16.503 | 16.503 N/A N/A
Band Il CH157 5785 20.819 | 21.259 | 16.503 | 16.503 N/A N/A
CH165 5825 20.380 | 20.939 | 16.464 | 16.464 N/A N/A
Note:
N/A (Not Applicable)
X] 802.11n(VHT20) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
UNII CH36 5180 21.499 | 21.299 | 17.702 | 17.702 N/A N/A
Band | CH40 5200 20.859 | 21.618 | 17.702 | 17.742 N/A N/A
CH48 5240 21.419 | 21.099 | 17.742 | 17.662 N/A N/A
UNII CH52 5260 21.618 | 21.778 | 17.782 | 17.742 N/A N/A
Band II-A CH56 5280 21.059 | 21.179 | 17.702 | 17.662 N/A N/A
CH64 5320 21.818 | 21.219 | 17.702 | 17.702 N/A N/A
UNII CH100 5500 21.179 | 21.618 | 17.702 | 17.702 N/A N/A
Band II-C CH120 5600 20.899 | 21.299 | 17.662 | 17.702 N/A N/A
CH140 5700 21.419 | 21.778 | 17.702 | 17.702 N/A N/A
UNII CH149 5745 20.899 | 21.578 | 17.702 | 17.742 N/A N/A
Band Ill CH157 5785 21.219 | 21.578 | 17.702 | 17.742 N/A N/A
CH165 5825 21.259 | 21.179 | 17.662 | 17.702 N/A N/A
Note:
N/A (Not Applicable)
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EMITEK

Access to the World

Xl 802.11ac(VHT20) mode

Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
UNII CH36 5180 21.419 | 21.578 | 17.742 | 17.742 N/A N/A
Band | CHA40 5200 21.499 | 21.139 | 17.702 | 17.702 N/A N/A
CHA48 5240 21.139 | 21.179 | 17.742 | 17.742 N/A N/A
UNII CH52 5260 21.538 | 21.459 | 17.782 | 17.702 N/A N/A
Band II-A CH56 5280 21.578 | 21.499 | 17.702 | 17.742 N/A N/A
CH64 5320 21.778 | 21.702 | 17.742 | 17.702 N/A N/A
UNII CH100 5500 20.819 | 21.898 | 17.702 | 17.702 N/A N/A
Band II-C CH120 5600 21.299 | 21.339 | 17.742 | 17.702 N/A N/A
CH140 5700 21.179 | 21.618 | 17.742 | 17.662 N/A N/A
UNII CH149 5745 21.139 | 21.259 | 17.742 | 17.702 N/A N/A
Band Il CH157 5785 21.379 | 21.938 | 17.702 | 17.742 N/A N/A
CH165 5825 20.659 | 21.179 | 17.702 | 17.702 N/A N/A
Note: N/A (Not Applicable)
X] 802.11n(VHT40) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
UNII CH38 5190 44.356 | 44.356 | 36.204 | 36.124 N/A N/A
Band | CH46 5230 44.755 | 44.356 | 36.364 | 36.044 N/A N/A
UNII CH54 5270 44.515 | 44.515 | 36.204 | 36.044 N/A N/A
Band II-A CH62 5310 45.634 | 43.237 | 36.283 | 36.044 N/A N/A
UNII CH102 5510 44.657 | 45.794 | 36.204 | 36.124 N/A N/A
Band II-C CH118 5590 45.874 | 45.155 | 36.204 | 36.204 N/A N/A
CH134 5670 47.233 | 39.72 | 36.444 | 36.044 N/A N/A
UNII CH151 5755 44995 | 40.04 | 36.124 | 36.044 N/A N/A
Band Il CH159 5795 45.155 39.8 36.284 | 36.043 N/A N/A
Note:
N/A (Not Applicable)
X 802.11ac(VHT40) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
UNII CH38 5190 44.356 | 43.796 | 36.204 | 36.204 N/A N/A
Band | CH46 5230 45.075 | 44.915 | 36.284 | 36.204 N/A N/A
UNII CH54 5270 44.675 | 44.835 | 36.204 | 36.284 N/A N/A
Band II-A CH62 5310 46.354 | 44.595 | 36.204 | 36.284 N/A N/A
UNII CH102 5510 45.155 | 45.075 | 36.124 | 36.204 N/A N/A
Band II-C CH118 5590 45.714 | 43.315 | 36.284 | 36.284 N/A N/A
CH134 5670 47.792 | 45.155 | 36.364 | 36.364 N/A N/A
UNII CH151 5755 44915 | 46.194 | 36.284 | 36.364 N/A N/A
Band Il CH159 5795 44.915 | 44.755 | 36.204 | 36.204 N/A N/A
Note:
N/A (Not Applicable)
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Xl 802.11ac(VHT80) mode

EMITE

K

Access to the World

Temperature : 28°C Test Date : May 04, 2017
Humidity : 65 % Test By: King Kong
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) Ant0 Antl Ant0 Antl (MHz)
Bl;,r\\lcljll CH42 5210 82.80 81.2 74.965 | 74.805 N/A N/A
UNII CH58 5290 84.56 84.24 | 74.805 | 74.805 N/A N/A
Band II-A
UNII CH106 5530 85.35 85.99 | 74.965 | 74.965 N/A N/A
Band II-C
an CH122 5610 84.56 79.92 | 74.965 | 74.965 N/A N/A
B:n,\élllll CH155 5775 81.20 81.52 | 74.645 | 74.965 N/A N/A
Note:
N/A (Not Applicable)
X UNII Band Il
Temperature : 28°C Test Date : May 04, 2017
Humidity : 65 % Test By: King Kong
Operation | Channel Channel 6dB EBW Limit Verdict
Mode Number Freq. (MHz) Ant0 Antl (MHz)
CH149 5745 15.642 13.345 500 PASS
802.11a CH157 5785 15.145 15.664 500 PASS
CH165 5825 15.465 15.305 500 PASS
802.11n CH149 5745 15.944 15.944 500 PASS
(VH'.I'20) CH157 5785 15.145 16.783 500 PASS
CH165 5825 15.664 15.105 500 PASS
802 11ac CH149 5745 15.904 16.046 500 PASS
(VH.T20) CH157 5785 16.663 16.743 500 PASS
CH165 5825 16.024 16.783 500 PASS
802.11n CH151 5755 35.005 35.085 500 PASS
(VHT40) CH159 5795 35.005 35.085 500 PASS
802.11ac CH151 5755 35.08 35.245 500 PASS
(VHT40) CH159 5795 35.08 35.085 500 PASS
802.11ac
(VHT80) CH155 5775 75.44 72.570 500 PASS
Note:

N/A (Not Applicable)
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A. Antenna0
Emission Bandwidth&99% Occupied Bandwidth

Test Model

Test Model

802.11a

UNII Band |
Frequency(MHz)

EK

Access to the World

5180

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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ekt dem s
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=70 dBm
CF 5.18 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 | 1 5.184076 GHz | 7.04 dBm |
T 1 5.1717682 GHz | -1,83 dém occ Bw | 16,503496503 MHz
T2 1 5.1882717 GHz | -0,82 dBm
M2 | 1 5.16997 GHz | -12,29 cBm
D3 M2 1 20,539 MHz | -0,99 d2 |
L i Measuring...  EEERERRED Wl (e )
Date: 28.JUM.2018 14:25:16
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
802.11a Frequency(MHz) 5200
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 | 1 5.199121 GHz | £,36 dBm |
T 1 5.1917682 GHz | -1,35 dBm occ Bw | 16,503496503 MHz
T2 1 5.2082717 GHz | -1,85 dBm
M2 | 1 5,189211 GHz | -15.74 cBm
D3 M2 1 21,459 MHz | 0,79 3 |
L i Measuring...  EEERERRED Wl (resi )
Date: 28.JUM.2018 14:28:32
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EK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11a Frequency(MHz) 5240

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.40 dB
10 dBm YT 21.5380 MHz
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(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.242717 GHz | 5.60 dBm |
Tl 1 5.2317682 GHz | -2.56 dBm occ Bw | 16,543456543 MHz
T2 1 5.2483117 GHz | -1.18 dBm
M2 1 5,229251 GHz | -20,48 dBm
D3 Mz 1 21,538 MHz | 0.40 da |
o TeaRz08
L Jil Measuring...  MUANANALAD W ey
Date: 28.JUM.2018 14:30:57
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EK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11a Frequency(MHz) 5260
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ 1Pk View
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10 dBm X1 21.8980 MHz
- o G B 16.503496503 MHz
0 dem e el i M1 wrnd? 6.30 dBm
)y 5.2627570 GHz
-10 dBm: : “\
- — iy, D3
20 dBm =i
Pl
-30 dem " e T
gt ™
~4U dBm
=50 dBm
50 dBm
=70 dBm
CF 5.26 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.262757 GHz | £.30 cBm |
T1 1 5.2518082 GHz | -1.40 cBm oce Bw | 16,503466503 MHz
T2 1 5.2683117 GHz | -0.84 cBm
M2 [ 5,249251 GHz | -19,38 cBm
D3| M2 1 21,398 MHz | -0.52 da |
W
L J1 Measuring...  [RNERRAN wzas 7
Date: 28.JUN.2018 14:32:18
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11a Frequency(MHz) 5280
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ 1Pk View
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(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.282637 GHz | £.14 cBm |
T1 1 5.2718082 GHz | -1,10 cBm oce Bw | 16.453536464 MHz
T2 1 5.2882717 GHz | -1.81 cBm
M2 [ 5,269251 GHz | -20,06 cBm
D3| M2 1 21,459 MHz | 1,73 ca |
' o Teanz08
L i | Measuring... @URRERRLD i s
Date: 28.JUN.2018 14:34:27
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EK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11a Frequency(MHz) 5320

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.321758 GHz £.38 dBm
Tl 1 5.3117682 GHz -1,30 dBm occ Bw 16.5434565543 MHz
T2 1 5.3283117 GHz -1.62 dBm
M2 1 5.30973 GHz -20.01 dBm
Dz Mz 1 21,019 MHz | 0.50 da |
S m
L J1 Measuring...  WRRHECAND e e
Dat FE.JUM.2018 14:38
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11a Frequency(MHz) 5500
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5,407203 GHz | 7.76 dBm |
T 1 5.4017682 GHz | -0,93 dBm occ Bw | 16,503405503 MHz
T2 1 5.5082717 GHz | 0.29 dBm
Mz 1 5.49009 GHz | -17,62 dBm
D3| mz| 1 20.06 MHz | -0,15 c@ |
W
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11a Frequency(MHz) 5600
Spectrum I I:%l
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M1 1 5,602597 GHz | 7.40 dBm |
T 1 5.5017682 GHz | -1,17 dBm occ Bw | 16,503405503 MHz
T2 1 5.6082717 GHz | -1,53 dBm
Mz | 1 5.,589371 GHz | -18,49 dBm
D3| mz| 1 21,179 MHz | -0,53 da |
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11a Frequency(MHz) 5700
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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ML 1 5.701479 GHz | £.57 dem |
T1 1 56917682 GHz | -2.27 dém occ Bw | 16.543456543 MHz
T2 1 5.7083117 GHz | -1.61 dBm
M2 1 5.68973 GHz | -19.13 dém
D3| m2| 1 20,359 MHz | -0.21 g2 |
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date: 28.JUN.2018 14:42:2:
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Test Model

802.11a

Frequency(MHz)

EK

Access to the World

UNII Band I

5745

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
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Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 |1 5746479 GHz | 3.68 dBm |
T1 1 5.7367682 GHz | -3,72 dém oce Bw | 16,503496503 MHz
T2 1 5.7532717 GHz | -2.67 dBm
M2 | 1 5,734291 GHz | -22.63 cBm
D3 M2 1 21,538 MHz | 0,55 2 |
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802.11a Frequency(MHz) 5785

Spectrum I
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M1 [ 1 5.787478 GHz | 4.34 cBm [
Tl 1 5.7767682 GHz | -4.,23 dBm occ Bw | 16.503495503 MHz
T2 1 5.7932717 GHz | -2.97 dBm
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

TRF No.: FCC 15.407/A

802.11a

Frequency(MHz)

EK

Access to the World

UNII Band I
5825

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
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Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.826518 GHz | 4,73 dBm |
Tl | 1 5.8167682 GHz | -3.72 dBm occ Bw | 16.4635264564 MHz
T2 1 5.8332318 GHz | -1.24 dBm
M2 1 5.81469 GHz | -20,80 dBm
D3 Mz 1 20.38 MHz | -0.01 dB
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT20) mode Frequency(MHz) 5180
Spectrum [g‘
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz :
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ 1Pk View
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Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.175485 GHz €.88 dBm
T1 | 1 5.1712086 GHz | -0,58 cém occ Bw | 17,702297702 MHz
T2 1 5.1889111 GHz -1.47 cBm
M2 1 5.169251 GHz | -18,99 dBm
o3| mz| 1 21,499 WHz | -0.25 dB |
( )i Weasuring.. WUNLNNALD WA Pean
Dat AB.JUM.2018  14:48:30
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model  802.11n(HT20) mode Frequency(MHz) 5200

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 1.77 dB
10 dBm M1 20.8590 MHz
o 17.702297702 MHz
o dem T fudprtpmia o e \u[ﬂl“\'-w-l:f 7.49 dBm
5.2036360 GHz
-10 dBm - 1{\
ol g
= ——0D1 -18.510 ddr s
m e “‘1},\\
Lot e )
30 B — B
ottt P Mgty
56 dem
=50 dBm
50 dBm
=70 dBm
CF 5.2 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 1 5.203638 GHz | 7.49 dBm [
Tl | 1 5.1911688 GHz | -2.34 dBm occ Bw | 17.702297702 MHz
T2 | 1 5.2088711 GHz | -1,53 dBm
M2 | 1 5.18953 GHz | -1£.89 cBm
03| M2 1 20,859 MHz | 1.77 d8 |
- S m
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT20) mode Frequency(MHz) 5240

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 1.07 dB
10 dBm M1 21.4190 MHz
-, Bwe 17. 742257742 MHz
Y. . MQIJ .
0 dem Ui’ it ‘llﬂi\"v"fwu\k-g;f 6.35 dBm
JlF 11‘ 5.2439160 GHz
-10 dBm r
-20-dBm—D1 -15,650 :3..7" oy
N W
-30 dBm—rp e il o ‘J\"MJL 7
T ’
=40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.24 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.243916 GHz £.35 dBm
Tl 1 5.2311688 GHz -1,07 dBm occ Bw 17.742257742 MHz
T2 1 5.2489111 GHz -1.98 dBm
M2 1 5.22953 GHz -1£.86 dBm
Dz Mz 1 21,419 MHz | -1,07 dB |
- Tewesoie
L J1 Measuring...  [UENERRLD W recu i
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model  802.11n(HT20) mode Frequency(MHz) 5260
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.18 dB
10 dBm 21.6180 MHz
Qce: By 17.782217782 MHz
0 dBm T3, ﬂ.h‘_u*“"'"""\*‘”'x o M 1T vrorarin] 2 5.62 dBm
7 5.2579620 GHz
B !
-10 df
r-*:kr'( pE
2058 D1 -20.380 danP ‘w
i I‘“-w'.
30 dam— et i T
mJuer‘\""" 14
-40 dem
=50 dBm
S50 dB
70 dB
CF 5.26 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.257962 GHz £.62 cBm
T1 1 5.2511688 GHz -2.19 cBm occ Bw 17.782217782 MHz
T2 1 5.268951 GHz -1,97 cBm
M2 1 5,240371 GHz -20.22 dBm
D3| M2 1 21,518 MHz | 0.18 ca |
' o TeaRI08
L i | Measuring...  @UANEREED W6 (e )
Dat FE.TUM.2018  14:52:24
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT20) mode Frequency(MHz) 5280
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.27 dB
10 dBm P11 21.0590 MHz
. ) s B . 17.702297702 MHz
0 dem E RN It ) pu N 7.18 dBm
5.2835160 GHz
-10 dBm: -
) M43
20 dBm— ]
Ny
-30 dBm—p— Mg —
L"MW L
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.28 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.203516 GHz 7,18 cBm
T1 1 5.2712088 GHz -0.90 cBm occ Bw 17,702267702 MHz
T2 1 5.2889111 GHz -1.62 dBm
M2 1 5.26969 GHz -19,00 cBm
D3| M2 1 21,059 MHz | 0,27 dB |
( )i | Measuring... WEANANAND e
hate: 28.JUM.2018 14 19
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT20) mode

Frequency(MHz)

EK
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5320

&

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.44 dB
10 dBm = 21.8180 MHz
T O Biwe 17.702297702 MHz
a dem N I ek Uttt 11 ) ST £ 5.75 dBm
Y 'I| 5.3156440 GHz
10 dB [ il
~+ “1‘(
20-48m—101 -20,250 dalfh ”.I
T,
o AL g
-30 dB L by, S Y
et g
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.32 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.315644 GHz £.75 dBm
Tl 1 5.3111688 GHz -2.09 dBm occ Bw 17,702297702 MHz
T2 1 5.3288711 GHz -1.54 cdBm
M2 1 5.309051 GHz -20,18 dBm
D3 Mz 1 21,218 MHz | 0,44 da |
W
L JL Measuring...  [RNERRAN 1ase01 7
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11n(HT20) mode
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UNII Band II-C

Frequency(MHz) 5500

&

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
] D3[1] 0.13 dB
10 dBm M 21.1790 MHz
T1 L YRR P At fin i " T 17.702297702 MHz
0 dBm i A M1 b S 7.77 dBm
f 5.4957640 GHz
-10 dBme T
. \n3
=20 dem—"" ‘%4
-30 dBm—pr M""'\\ o
.yn"*’-"‘" \VK\""\-L.L.‘
“40 dBm ‘|
=50 dBm
50 dBm
=70 dBm
CF 5.5 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.495764 GHz 7.77 dBm
Tl 1 5.4911688 GHz -0.52 dBm occ Bw 17,702297702 MHz
T2 1 5.50B8711 GHz -0.77 dBm
M2 1 5.489411 GHz -18,21 dBm
D3 Mz 1 21,179 MHz | -0,13 dB |
o Teanz08
L JL Measuring...  [UENERRLD W rEsr
Dt ABLIUM.2018 14:54:

Emission Bandwidth&99% Occupied Bandwidth

Test Model  802.11n(HT20) mode

Spectrum I

Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz

UNII Band II-C

Frequency(MHz) 5600

&

Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.15 dB
10 do M1 20.8990 MHz
- A"""ﬂ:\i 17.662337662 MHz
Ti Al e, | b, T2 H623:
0 dem sty ™ MA[L] Mg 7.97 dBm
JI’ 5.6035960 GHz
-10 dBm :
:;':;ff Y
- —1D1 -18.030 danl e
20 dem ,J"’" -\1\"
ll’ﬂ-hm W"ur
-30 dBm—{ ks S T—
b Wiay
-40 dBm
=50 dBm
50 dBm
=70 dBm
CF 5.6 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.603596 GHz 7.97 dBm
T1 1 5.5912088 GHz -0.60 dBm oce Bw 17.662337662 MHz
T2 1 5.6088711 GHz -0.72 dBm
Mz 1 5.589411 GHz -18.28 dBm
D3| M2 1 20,899 MHz | -0.15 g2 |
W
L J1 Measuring...  [RNERRAN precu g
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11n(HT20) mode Frequency(MHz) 5700
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.19 dB
10 éBm ™ 21.4190 MHz
Oy Bw 17.702207702 MHz
a dem T L et Mo e O v, st 5.48 dBm
)T }X 5.7045150 GHz
-10 dBm: -
o .
20 dBm—tp1 20520 darfEs -
[01 20,520 dar¥ -LW'\. i
-30 dBm i LSV
_'Ll,-w—"““""‘r"" = ,{le“
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.7 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.704515 GHz £.48 cBm
T1 1 5.6911688 GHz -2.63 dBm occ Bw 17,702267702 MHz
T2 1 5.7088711 GHz -1,92 cBm
M2 1 5,580331 GHz -20.61 cBm
D3| M2 1 21,419 MHz | 0,19 ca |
o TeaRz018
L Il Measuring...  JUERERLLD il rEsAti
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Emission Bandwidth&99% Occupied Bandwidth

Test Model

802.11n(HT20)

mode

Frequency(MHz)

UNII Band I

5745

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.98 dB
10 dBm B 20.8990 MHz
f)IE'vHW 17.702297702 MHz
o dem 11 PRI SN INSTRRE LS T2 3.35 dBm
TR i "“"""“"{k 5.7495150 GHz
-10 dBm -
g \
M2
-20 dBm = ;
——ID1 -22.650 cR P e
d8 il )
-30 dam M"r \“‘N\n
n , L R
AR R ot
=50 dBm
50 dBm
=70 dBm
CF 5.745 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5,749515 GHz | 3.35 cBém |
Tl 1 5.7361688 GHz | -3.81 dBm occ Bw | 17.702297702 MHz
T2 1 5.7538711 GHz | -4.47 dBm
M2 1 5.73453 GHz | -22.09 cBm
Dz Mz 1 20,399 MHz | 0,98 da |
S m
L J1 Measuring...  WRRHECAND e e
Date: 28.JUM.2018 14:58:08

802.11n(HT20) mode

Spectrum I

Frequency(MHz)

UNII Band Il

5785

EK

Access to the World

(=]

Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz

Att 25 dB SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.18 dB
10 dBm 21.2190 MHz
Grc By 17.702207702 MHz
. e Herish ,,.i . dBm
0 dem E I I R T 1 3.48
f""""" ke ""J‘i‘ 5.7886760 GHz
-10 dBm .
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-20 dBm — | M2, 3=
D1 -22.520 daf¥
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-30 dem TIJ ~
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e A JIDN U"L""ﬂl (AP T
o h S
=50 dBm
50 dBm
=70 dBm
CF 5.785 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.7886576 GHz | 3.46 dBm |
T1 [ 57761688 GHz | -4.48 cBm oce Bw | 17.702297702 MHz
T2 [ 5.7938711 GHz | -4.46 cBm
Mz [ 5,774291 GHz | -22.67 dBm
D3| M2 1 21,219 MHz | -0.18 g2 |
—
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Emission Bandwidth&99% Occupied Bandwidth

EK

Access to the World

UNII Band I

Test Model 802.11n(HT20) mode Frequency(MHz) 5825
Spectrum I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view

Da[1] 1.80 dB
10 dBm 21.2590 MHz
Ir' Oce Bw 17.662337662 MHz
0 dBm PPPTEC ok Attt e T My, L T2 4.61 dBm
7 5.8212040 GHz
-10 dBm LI‘L\
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20 dBm=—tr,; ;3 “{“ﬁ\
M
-30 dem ~r— -
A
] Sy,
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=50 dBm
50 dBm
=70 dBm
CF 5.825 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.821204 GHz 4,51 dBm
T1 1 5.8161688 GHz -3,16 dBém Oce Bw 17562337662 MHz
T2 1 5.6338312 GHz -2,51 dBm
M2 1 5.814171 GHz -21.09 cBm
D3 M2 1 21,259 MHz | 1,80 da |
—
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5180
Spectrum I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.32 dB
10 dBm LXE] 21.4190 MHz
i . Qpt Bwe . 17.742257742 MHz
0 dem 2 ..._w.-"""“" il \II'F'I"T'“*MN\T 5.97 dBm
\] 5.1766430 GHz
-10 dBm T
¥
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2e-d8m—D1 -20.03C
30 dBm— ot R - -
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=50 dBm
50 dBm
=70 dBm
CF 5.18 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.176643 GHz | £.97 cBm |
T1 [ 5.1711688 GHz | -2,55 cBm oce Bw | 17.742257742 MHz
T2 1 5.1889111 GHz | -0.60 cBm
M2 1 5,169331 GHz | -20,26 cBm
D3| M2 1 21,419 MHz | 0,32 da |
L J1 Measuring...  QERNERNED i ]
date: 28.JUM.2018 15:03:39
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model  802.11ac(VHT20) mode Frequency(MHz) 5200
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.76 dB
10 dBm 11 21.4990 MHz
hae] Oue Bw 17.702297702 MHz
0 dem Y N Sy T e 6.19 dBm
Jb'\ 5.1980420 GHz
-10 dBm: N
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-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.2 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.198042 GHz | £.19 cBm |
T1 [ 5.1911688 GHz | -2.06 cBm oce Bw | 17,702267702 MHz
T2 [ 5.2088711 GHz | -0.83 cBm
M2 [ 5,189211 GHz | -20,36 cBm
D3| M2 1 21,499 MHz | 0,76 ca |
o TeaRz08
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5240

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 1.15 dB
10 dBm ML 21.1390 MHz
-z Bwe 17. 742257742 MHz
; LA anntn TS, 1o
0 dBm [l ™ RV Ty S 6.93 dBm
;( j‘\ 5.2436760 GHz
-10 dBm F +
‘ vz ) "\1\
1 10,070 dame (W
=20 B P oro07ncEy ey
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30 dBm— - ] [y g | _
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-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.24 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 1 5.243576 GHz | £.93 dém [
Tl 1 5.2311688 GHz | -1.84 dBm occ Bw | 17.742257742 MHz
T2 1 5.2489111 GHz | -1,21 dBm
M2 1 5.22965 GHz | -1£,19 cBm
Dz Mz 1 21,139 MHz | -1,15 c& |
W
L J1 Measuring...  [RNERRAN s 7
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Emission Bandwidth&99% Occupied Bandwidth

Test Model
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UNII Band II-A

802.11ac(VHT20) mode Frequency(MHz) 5260

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.26 dB
10 dBm Y21 21.5380 MHz
T O Bw 17.782217782 MHz
M - r i R T2
o dem L Rt dina M st 6.19 dBm
Jr ]‘ 5.2611590 GHz
-10 dBm w})/ -\J“
28-0BM—D1 -10.810 dBi e
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30 d8 ;I\-*JJL M"""'\JLJJ N
-30 dBm— - e
ftosiee gy
-40 dem
-50 dam
50 dBm
=70 dBm
CF 5.26 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 1 5.261150 GHz | £.19 dBm [
Tl 1 5.2511688 GHz | -1,56 dBm occ Bw | 17.782217782 MHz
T2 1 5.268951 GHz | -0.90 dBm
M2 1 5.24957 GHz | -19,73 dBm
03| M2 1 21,538 MHz | 0.26 d8 |
i ! - Teweie
L Il | Measuring... [ FEEEEEE K] ez 7
Nate: 28.JUN.2018 15:06:1

UNII Band II-A

802.11ac(VHT20) mode Frequency(MHz) 5280

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.20 dB
10 dBm M1 21.5780 MHz
. e Bive 17.702297702 MHz
0 dem = e ] R AR FL ) ) R 5.80 dBm
Jf \ 5.2833570 GHz
-10 dBm + ¥
I3 LY
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B D1 -20.200 cBm®
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30 dB L Aoy,
-30 dBm T N
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%0 dem
=50 dBm
50 dBm
=70 dBm
CF 5.28 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 1 5.283357 GHz | £.80 cém [
Tl | 1 5.2712088 GHz | -1,95 dBm occ Bw | 17.702297702 MHz
T2 | 1 5.2889111 GHz | -2.20 dBm
M2 | 1 5.26953 GHz | -20.52 dBm
03| M2 1 21,578 MHz | 0.20 d8 |
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5320
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ 1Pk View
D3[1] 0.00 dB
10 dBm xR 21.7780 MHz
Ocp: B 17.742257742 MHz
0 dBm T habres mw””"*""“""""”\-*‘*‘l"h EA B AW 6.08 dBm
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=50 dBm
50 dBm
=70 dBm
CF 5.32 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.321199 GHz | £.00 cBm |
T1 1 5.3111688 GHz | -2.59 cBm oce Bw | 17.742257742 MHz
T2 1 5.3289111 GHz | -1.94 cBm
M2 1 5,309331 GHz | -19,56 cBm
D3| M2 1 21,778 MHz | -0,00 ¢ |
o TeaRz018
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

TRF No.: FCC 15.407/A

802.11ac(VHT20) mode

UNII Band II-C
Frequency(MHz)

EK
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5500

(=]

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.25 dB
10 do M1 20.8190 MHz
- e 17.702297702 MHz
T1 TP e - Te .
o0 deém ‘Ir“”-*-"v"""w - MI[1] i 8.03 dBm
| T\ 5.5045150 GHz
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-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.5 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 |1 5.504515 GHz | £.03 dBm |
T1 | 1 5.4911688 GHz | -0.41 dBm oce Bw | 17,702297702 MHz
T2 1 5.5088711 GHz | -0.18 dBém
M2 1 5.48969 GHz | -17.89 cBm
D3 M2 1 20,319 MHz | 0,25 8 |
—
L J1 Measuring...  QUANERAED i el
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802.11ac(VHT20) mode

UNII Band II-C
Frequency(MHz)

5600

Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.16 dB
10 dBm L] 21.2990 MHz
1 '.,‘” A Tl = LT 17. 742257742 MHz
0 dBm 0 YO e e \u[l%\‘“ﬁ“w' 6.63 dBm
5.6011190 GHz
-10 dBm
T
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-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.6 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.601118 GHz | £.63 cBm |
Tl | 1 5.5911688 GHz | 0.18 dBm occ Bw | 17.742257742 MHz
T2 | 1 5.6089111 GHz | -1.08 dBm
M2 | 1 5.589411 GHz | -1£.09 cBm
D3| m2| 1 21,299 MHz | -0.16 d2 |
b i
L J1 Measuring...  [RNERRAN svas 7
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5700
Spectrum I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.21 dBe
10 dBm 81 21.1790 MHz
Py B . 17.742257742 MHz
0 dem st vt ’"JL'VN-‘IRIWHM.‘ 6.18 dBm
11\ 5.7035560 GHz
-10 dBm: \bk
26-dBm—D1 .\v
P,
-30 dBm— et
WAt ey )
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.7 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 |1 5.703556 GHz | 6.18 cBm |
T1 | 1 5.6911688 GHz | -2,49 dBm oce Bw | 17.742257742 MHz
T2 1 5.7089111 GHz | -1,52 dBm
M2 1 5,689411 GHz | -19.62 dBm
D3| M2 1 21,179 MHz | 0.21 d8 |
L J1 Measuring...  QERNERNED i wvsr 7
Date: 28.JUM.2018 15:09:57
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Emission Bandwidth&99% Occupied Bandwidth UNII Band Il

Test Model 802.11ac(VHT20) mode Frequency(MHz) 5745
Spectrum I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view

Da[1] 0.03 dB
10 dBm 21.1390 MHz
"'"— Oce Bw 17.742257742 MHz
a dem T T’ CERSE TR o) I TR, K 1y T 3.10 dBm
S S T &“W-“‘M‘l\c- 5.7403650 GHz
-10 dBm / ]
/a" \‘t
-20 dBm S -
20 M 22 500 B ‘1;_‘.
-30 dBm ,wWH S
e
b A B W
46 ety
=50 dBm
50 dBm
=70 dBm
CF 5.745 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.740365 GHz 3.10 dBm
T1 1 5.7351289 GHz -4.40 cBm oce Bw 17.742257742 MHz
T2 1 5.7538711 GHz -5.54 dBm
Mz 1 5.734371 GHz -23.14 dBm
D3| M2 1 21,139 MHz | 0.02 dB |
L J1 Measuring...  QERNERNED i wshzes 7
Date: 28.JUN.2018 15:12:03
Emission Bandwidth&99% Occupied Bandwidth UNII Band lll
Test Model  802.11ac(VHT20) mode Frequency(MHz) 5785
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.43 dB
10 dBm 21.3790 MHz
OctBw 17.702297702 MHz
a dem . _tetad oy IFNENEVE D TN re 2.94 dBm
P ﬁ"""“‘"\;}7 5.7895550 GHz
-10 dBm /’JJ T
o0 dR A
2 M= ton A Mg,
B
-30 dem i *‘
A ‘\""‘“n«.k.,,1
alt
Uﬂgf‘% o A [T T
=50 dBm
50 dBm
=70 dBm
CF 5.785 GHz 1001 pls Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.7B9555 GHz 2.94 dBm
T1 1 5.7761688 GHz -5.48 dBm oce Bw 17.702297702 MHz
T2 1 5.7938711 GHz -£,19 gBm
Mz 1 5.774491 GHz -23.30 dBm
D3| M2 1 21,379 MHz | 0.43 dB |
S m
L )i Measuring...  WURRERAND W6 wazas 7
Date: 28.JUM.20138 15:12:36
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Emission Bandwidth&99% Occupied Bandwidth UNII Band Il
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5825
Spectrum I I:%l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 300 kHz
Att 25dB  SWT 1ms w VBW 1MHz Mode Sweep
@ LPk view
Da[1] 0.30 dB
10 dBm " 20.6590 MHz
,.,I Oce By 17.702207702 MHz
o dem - s i i PR U4 N 5.05 dBm
¥ ! 5.8202450 GHz
-10 dBm: / .
. "
204 Px Ty
-30 dem i
Pl v
o i
 caadm! 1 N
=50 dBm
50 dBm
=70 dBm
CF 5.825 GHz 1001 pls Span 40.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 [ 5.820245 GHz | £.05 cBm |
T1 1 5.8161289 GHz | -3.55 cBm oce Bw | 17,702267702 MHz
T2 1 5.6338312 GHz | -2,70 cBm
M2 1 5.81469 GHz | -21,19 cBm
D3| M2 1 20,559 MHz | 0,30 ¢ |
W
L J1 Measuring...  [RNERRAN a7
nate: 28.JUM.2018 1 g
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT40) mode Frequency(MHz) 5190
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.90 dB
10 dBm 1 44,3500 MHz
e . R . 36.203796204 MHz
o db Pl il P AT il 5.16 dBm
L 5.1821680 GHz
-10 dam: II\,
20 48 W2
; “h,
-30 dBm T e —e
Aot
hadygh gyt
=50 dBm
50 dBm
=70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.182168 GHz £.16 dBm
T1 1 5.1719381 GHz -2,07 dBém Oce Bw 36.203796204 MHz
T2 1 5.2081419 GHz -1,52 dBém
M2 1 5.167782 GHz -20.67 cBm
D3| M2 1 44,356 MHz | 0,90 da |
— w
L il Measuring...  GRNNERAND e
Date: 28.JUN.2018 15:31:11
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model  802.11n(HT40) mode Frequency(MHz) 5230
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.13 dB
10 dBm I 44,7550 MHz
Ri Oce Bw 36.363636364 MHz
0 dem R PPt ot Y P it 1 1 ¢ e P 4.93 dBm
i ’YI 5.2212090 GHz
-10 dBm Il\“h
20 dRm=—tp,; .21 07 1:‘ -
-30 dBm e I
=l s
=50 dBm
50 dBm
=70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.221209 GHz 4,93 dBm
T1 1 5.2119381 GHz -2,66 dBm Oce Bw 36.363636364 MHz
T2 1 5.24B83017 GHz -2,78 dBm
M2 1 5.207542 GHz -21.45 cBm
D3| M2 1 44,755 MHz | -0,13 d& |
= FYTE TR
L J1 Measuring...  [UENERRLD W wsane 7
et TUM.2018  15:31
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT40) mode Frequency(MHz) 5270
Spectrum I n%?
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHZ Mode Sweep
@ 1Pk view
Da[1] 0.42 dB
10 dBm 44,5150 MHz
- ("" e 5C By . 36.203796204 MHz
o dem : e i it 5 €} e N 5.52 dBm
! 5.2722380 GHz
-10 dam - Jr,' ‘.\
-20-dBm=—Tp1 -20.480 :f.n?.f\ b Ii
30dB a4 k"""“r*vu-q.hnm Lan
Bm 7 et
e
=50 dBm
50 dBm
=70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.272236 GHz £.52 dBm
T1 1 5.252018 GHz -1,70 dBém Oce Bw 36.203796204 MHz
T2 1 5.2882218 GHz -1,47 dBm
M2 1 5.248661 GHz -21,19 cBm
D3| M2 1 44,515 MHz | 0.42 8 |
m—— w
L il Measuring...  GRNNERAND e
Date: 28.JUM.2018 15:32:26
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model  802.11n(HT40) mode Frequency(MHz) 5310
Spectrum I n%?
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHZ Mode Sweep
@ 1Pk view
Da[1] 0.82 dB
10 dBm 45.6340 MHz
M1 Oce Bw 36.283716284 MHz
0 <4 se )L, N BLLLL . 1.24 dBm
0 dem - ]
iis et 5.3025670 GHz
-10 dBm l\
8 1|
20 dBm i
D1 -24.760 ¥ l.u‘
-30 dBm: p -
S .
s LT S
=50 dBm
50 dBm
=70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.302567 GHz 1,24 dBm
T1 1 5.2919381 GHz -4,76 dBm Oce Bw 36.283716284 MHz
T2 1 5.3282218 GHz -£,60 dBm
M2 1 5.287383 GHz -24,32 cBm
D3| M2 1 45,634 MHz | -0,82 dg |
= FYTE TR
L J1 Measuring...  [UENERRLD W w7
et B.JUM.2018 15:33:09
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C

EK

Access to the World

Test Model 802.11n(HT40) mode Frequency(MHz) 5510
Spectrum I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view

Da[1] 0.83 dB
10 dBm 11 44,6750 MHz
; MWU\MXYM ot AEE BEE ro 36.203796204 MHz
0 dBm e |f MI[1] " 7.36 dBm
! Nwl 5.5058440 GHz
-10 dBm: ‘l\%)
“Z0 dBm—0 ! i
-30 dBm ML L T
e L
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.505844 GHz 7.36 cBm
TL 1 5.4919381 GHz -0.48 dBm occ Bw 36,203796204 MHz
T2 1 5.5281419 GHz -0.24 dBm
M2 1 5,487622 GHz -19,19 dBm
D3| M2 1 44,575 MHz | 0.83 da |
m—— w
L il Measuring...  GRNNERAND e
Dat 28.JUM.2018 15:33:52

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model  802.11n(HT40) mode Frequency(MHz) 5590
Spectrum I [g‘
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz :
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.92 dB
10 dBm 45.8740 MHz
. b 0 B ] 36.203796204 MHz
. 1| w\f.-mlr ML) e L2 % 51 B
‘? \ 5.5950350 GHz
-10 dBm -
o o
-y D1 -20.090 é_'..f — o
-30 dBm M Bl s LN
M.‘w«*—f’
5 e
=50 dBm
50 dBm
=70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.505035 GHz £.91 dBm
T1 1 5.5720979 GHz -0.38 dBm oce Bw 36,203795204 MHz
T2 1 5.6083017 GHz -2.07 dBm
Mz 1 5.567542 GHz -20.47 dBm
D3| M2 1 48,874 MHz | 0.92 dB
—
L J1 Measuring...  UEREERED Wl ez 7
Date: 28.JUM.2018 15:34:33
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11n(HT40) mode Frequency(MHz) 5670
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.84 dB
10 dBm . 47.2330 MHz
) x Oce Bw 36443556444 MHz
ade L] et e e L R T T e 2 4.27 dBm
7 Y 5.6652050 GHz
-10 dam v e
\‘\\-\
20 dam—r_ . .. - Dt
D1 -21. L
S AT A
-30 dBm b ]
5
=50 dBm
50 dBm
=70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.665205 GHz 4,27 dBm
T1 1 5.6519381 GHz -2,07 dBém Oce Bw 36.443556444 MHz
T2 1 5.6883916 GHz -2,02 dBém
M2 1 5.647383 GHz -21.05 cBm
D3| M2 1 47,233 MHz | -0,84 dg |
m—— w
L il Measuring...  GRNNERAND e
at TUM.2018 15:3
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Emission Bandwidth&99% Occupied Bandwidth

UNII Band I

EK

Access to the World

Test Model 802.11n(HT40) mode Frequency(MHz) 5755
Spectrum I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view

Da[1] 0.03 dB
10 dBm +4.9950 MHz
M1 Oce: Bw 36.123876124 MHz
0 dem A . MALAL... - 1.81 dBm
_]_,‘_. v I g TR 5.7508440 GHz
-10 dBm + 3
1 3 Hj \\
-20 d8m - WE
D1 -24.190 8 -
-30 dem 1}1 ry
Uy ;
W Ayl
gty L o
=50 dBm
50 dBm
=70 dBm
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.750844 GHz 1,81 dBm
TL 1 5.73569381 GHz -5.41 dBm occ Bw 36,123876124 MHz
T2 1 5.7730619 GHz -5.75 dBm
M2 1 5,732463 GHz -24,29 dBm
D3| M2 1 44,395 MHz | -0,03 db |
—
L JL Measuring...  UEREERED Wl waeas 7
Date: 28.JUN.2018 15:36:34
Emission Bandwidth&99% Occupied Bandwidth UNII Band lll

Test Model  802.11n(HT40) mode Frequency(MHz) 5795
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view

Da[1] 0.64 dB
10 dBm 45.1550 MHz
M1 Oce Bw 36.283716284 MHz
0 dBm ey . AP E1 5 T2 1.57 dBm
7 foret? B's g 5.7973180 GHz
-10 dBm - |
.I; "4
-20 dBm M2y r—
D1 -24.430 d¥r .
-30 dBm A
I N
PRI I Mok s st
=50 dBm
50 dBm
=70 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5,797318 GHz 1,57 dBm
TL 1 5.7768581 GHz -5.23 dém occ Bw 36,283716284 MHz
T2 1 5.8131419 GHz -5.07 dém
M2 1 5,772542 GHz -24,14 cBm
D3| M2 1 45,155 MHz | -0.64 db
—
L JL Measuring...  WRRHECAND e warn g
Date: 28.JUM.2018 15:37:11
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Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5190
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.97 dB
10 dBm 44,3500 MHz
] M_ o Oce By . 36.203796204 MHz
0 dBm 1 | T 5.92 dBm
i \ 5.1808890 GHz
-10 dBm = 5
P - v ',i e
26-dBm— D1 -20.080 dBi
o ]
-30 dBm o ‘k“%u,_,. g :
% I T b
Weprriblpipes "
=50 dBm
50 dBm
=70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5,160869 GHz £.92 cBm
T1 1 5.1719381 GHz -1.88 cBm occ Bw 36,203796204 MHz
T2 1 5.2081419 GHz -1,56 cBm
M2 1 5,167942 GHz -15,01 cBm
D3| M2 1 44,356 MHz | -0,97 da |
L JL Measuring... il N e [EETETI |
at TUM.2018 15:39:1
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model  802.11ac(VHT40) mode Frequency(MHz) 5230
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.59 dB
10 dBm fo 45.0750 MHz
I_ _ Oce Bw 36.283716284 MHz
o0 deém Attty | pret A T A T2 5.09 dBm
i | 5.2189710 GHz
-10 dBm: \,
SREe D1 -20.91 \1{%\
-30 dBm: ,},.* Pt S e
Pt ;whl"-'\'l
=50 dBm
50 dBm
=70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.218971 GHz £.09 cBm
T1 1 5.2119381 GHz -1.26 cBm occ Bw 36,283716284 MHz
T2 1 5.2482218 GHz -2.02 dBm
M2 1 5,207463 GHz -21,04 cBm
D3| M2 1 45,075 MHz | 0.59 ¢ |
m—— w
L il Measuring...  GRNNERAND e
Date: 28.JUM.2018 15:39:57
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5270
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.15 dB
10 dBm M1 44.6750 MHz
. Owe By 36.203796204 MHz
o0 deém e i MIL1T 2 5.39 dBm
! ]I 5.2780720 GHz
-10 dBm - ~
' 7 1
M2 ¢ P o
-20-dBrm=—Tp1 20,610 M= :
Y
-30 dBm }w"f LSS LY P
. it
R A
=50 dBm
50 dBm
=70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
ML 1 5.278072 GHz £.39 dém
T1 1 5.2520979 GHz -1.50 dBm occ Bw 36,203795204 MHz
T2 1 5.2883017 GHz -2.95 dBm
M2 1 5,248182 GHz -20.69 dBm
D3| m2| 1 44,575 MHz | -0.15 g2 |
— m—— w
L Il | measuring..  QEANECAND e otz
Dat TUM.2018 1 11 €
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model  802.11ac(VHT40) mode Frequency(MHz) 5310
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.01 dB
10 dBm 46.3540 MHz
M Bwe 36.203796204 MHz
o dem T P VRN, 512 . 1.84 dBm
e KK g 5.3171930 GHz
-10 da /
- 7
o Yy
-20 dBm +
— o1 2416 J’!E...‘ i
-30 dBm: o G
bt ot o, ey
=50 dBm
50 dBm
=70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
ML 1 5.317193 GHz 1.84 cBm
T1 1 5.2019381 GHz -£.54 gBm occ Bw 36,203795204 MHz
T2 1 5.3281419 GHz -£.44 gBm
M2 1 5,286743 GHz -24,20 dBm
D3| m2| 1 46,354 MHz | -0.01 g2 |
— m—— w
L il | Measuring..  GRANARAND W oA
Dat TUM.2018 1 122 4¢
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11ac(VHT40) mode

EK

Access to the World

UNII Band II-C

Frequency(MHz) 5510

&

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 200 kHz
Att 25dB SWT 1ms » VBW 2 MHZ Mode Sweep
@ 1Pk view
Da[1] 0.11 dBe
10 dBm 11 45.1550 MHz
-, I . PRTL e =1 - T - 36.123876124 MHz
a dem oo™ 1 MI[1] ety 6.50 dBm
5.4992910 GHz
-10 dBm
1 1G9 ‘Ml";f_
=20-dBm—D1 -15, =
8 L
jﬂ d":\';%l RS T Y,
ot .
“30°dem
=50 dBm
50 dBm
=70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.499291 GHz .50 dBm
T1 1 5.4919381 GHz -0.82 dBém Oce Bw 36.123976124 MHz
T2 1 5.5280619 GHz -0.74 dBm
M2 1 5.487463 GHz -15.66 cBm
D3| M2 1 45,155 MHz | 0,11 c8 |
m—— w
L il Measuring...  GRNNEAAND e ot
Dat TUM. 2018 13:19
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model  802.11ac(VHT40) mode Frequency(MHz) 5590
Spectrum I n%?
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHZ Mode Sweep
@ 1Pk view
Da[1] 0.27 dB
10 dBm M1 45.7140 MHz
. R T= 1T N 36.283716284 MHz
0 dBm PR TS B 6.22 dBm
5.5991910 GHz
L}
-10 dBm L
Yy
20 dBm—1D1 -19.77C L
ool
-30 dBm —
i
[EE
=50 dBm
50 dBm
=70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.599191 GHz .23 dBm
T1 1 5.572018 GHz -0.79 dBm Oce Bw 36.283716284 MHz
T2 1 5.6083017 GHz -1,83 dBm
M2 1 5.567862 GHz -15.44 cBm
D3| M2 1 45,714 MHz | -0,27 d& |
= FYTE TR
Measuring...  [UENERRLD W e
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Emission Bandwidth&99% Occupied Bandwidth

UNII Band II-C

EK

Access to the World

Test Model 802.11ac(VHT40) mode Frequency(MHz) 5670
Spectrum I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view

Da[1] 1.25 dB
10 dBm 47.7920 MHz
_ Oce By 36.363636364 MHz
a dem '\.14 Aprtmdmplphrisprtnisin, | gt \.ﬁ.l-r s %2 4.28 dBm
f 1 lﬁ\; 5.6814290 GHz
-10 dBm
7 kN
20dem—t . . ool "y, 2
D1 -21.720 dBnr T, ;
s Al )
-30 dBm: — o
!M,éguﬂh"‘""“"'.’“
=50 dBm
50 dBm
=70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.681429 GHz 4,28 cBm
TL 1 5.652018 GHz -2,23 dém occ Bw 36,363636364 MHzZ
T2 1 5.6883816 GHz -4,19 dBm
M2 1 5.647143 GHz -21,85 dBm
D3| M2 1 47,792 MHz | 1,25 da |
— —
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Emission Bandwidth&99% Occupied Bandwidth

Test Model

TRF No.: FCC 15.407/A

802.11ac(VHT40) mode

Frequency(MHz)

UNII Band I

5755

&

Spectrum
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.36 dB
10 dBm 44,9150 MHz
Oce Bw 36.283716284 MHz
0 dem Mkl 1.57 dBm
P N ““Hnﬂ.h.f 5.7472480 GHz
-10 dBm l'
-20 dBm '“}_\; -
- D1 -24.430¢ =
-30 dBm: — ~
" Lﬂ'i‘w:' urmatarlibod g s,
=50 dBm
50 dBm
=70 dBm
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.7472449 GHz 1,57 dBm
Tl 1 5.7368581 GHz -E.76 dBm occ Bw 36.283716284 MHz
T2 1 5.7731419 GHz -£.24 dBm
M2 1 5.732862 GHz -24.,40 cBm
Dz Mz 1 44,915 MHz | -0,36 dB |
L Il Measuring... R0 X Wz
Date: 28.JUM.2018 15:45:12

802.11ac(VHT40) mode

Frequency(MHz)

UNII Band I

5795

EK

Access to the World

Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 500 kHz
Att 25de  SWT 1ms » VBW 2 MHz Mode Sweep
@ 1Pk view
Da[1] 0.12 dB
10 dBm 44,9150 MHz
Oce Bw 36203796204 MHz
a dem PR TR 81101 . 1.58 dBm
N "“""'i 5.7841310 GHz
-10 dBme
-20 dBm + \' =
D1 -24.420 "‘q
-30 dBm : o
Ny
PRI ST Mslal A g e dand
=50 dBm
50 dBm
=70 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.794131 GHz 1,58 dBm
Tl 1 5.7769381 GHz -4,02 dBm occ Bw 36.203795204 MHz
T2 1 5.8131419 GHz -£,70 dBm
M2 1 5,772223 GHz -24,71 dBm
D3 Mz 1 44,915 MHz | 0.12 da
= FYTE TR
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT80) mode Frequency(MHz) 5210
Spectrum I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 1 MHz
Att 25de  SWT 1ms » YBW I MHz Mode Sweep
@ 1Pk view
Da[1] 1.33 dB
10 dBm " 82.800 MHz
j“_ Oce Bw 74.965034965 MHz
0 dem AEY, IS S iesste s B e, T2 4.99 dBm
I = “"“‘“"""‘; 5.177870 GHz
-10 dBm: '
'I.'_|r ‘l‘-\:J.
20dRM=tp; 71010 dBMFE h T
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=50 dBm
50 dBm
=70 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.17767 GHz 4,99 dBm
T1 1 5.172597 GHz -2,38 dBém Oce Bw 74965034965 MHz
T2 1 5.247562 GHz -2,40 dBm
M2 1 5.16812 GHz -20.80 cBm
D3| M2 1 22,8 MHz | 1,33 ¢8 |
m—— w
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

TRF No.: FCC 15.407/A

802.11ac(VHT80) mode

UNII Band II-A

Frequency(MHz)

5290

Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 1 MHz
Att 25de  SWT 1ms » YBW I MHz Mode Sweep
@ 1Pk view
Da[1] 0.77 dB
10 dBm 84.560 MHz
M1 O Bw 74.805194805 MHz
0 dBm ... T Se——/ 1| €Y T2 0.95 dBm
Tt y AR 5.283290 GHz
-10 dBme /_r T
20 dem————— - ¥ ‘Il\“,_‘:
D1 -25.050 dBne x
-30 dBm f,," iy
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=50 dBm
50 dBm
=70 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.28329 GHz 0.95 dBm
Tl 1 5.252917 GHz -£.82 dBm occ Bw 74.,805194B05 MHz
T2 1 5.327722 GHz -£.05 dBm
M2 1 5.24B844 GHz -24,09 dBm
D3 Mz 1 £4.56 MHz | -0,77 dB
o ETTETIT
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C

EK

Access to the World

Test Model  802.11ac(VHT80) mode Frequency(MHz) 5530
Spectrum I I:%:l
Ref Level 20.00 dém  Offset 14.00 dB & RBW 1 MHz
Att 25de  SWT 1ms » YBW I MHz Mode Sweep
@ 1Pk view

Da[1] 0.83 dB
10 dBm 85.350 MHz
';— Oce By 74.965034965 MHz
0 dem L e e i e 2o T 3.32 dBm
rr""“ g 5.510340 GHz
-10 dBm - "
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i
-30 dem 7 + H‘-L
P bt gl A "vu.,a-«-mlu,ll-lmg-\.w.l
-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.51034 GHz 3.32 dBm
TL 1 5.492438 GHz -2,38 dém occ Bw 74,965034965 MHz
T2 1 5.567403 GHz -3.85 dém
M2 1 5.48668 GHz -22,90 dBm
D3 M2 1 £5.35 MHz | 0.83 da |
o ETTETIT
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11ac(VHT80) mode

Spectrum I

Ref Level 20.00 dém  Offset 14.00 dB & RBW 1 MHz

Frequency(MHz)

UNII Band II-C

5610

&

Prdsm—D1 -18.760 danml:

Att 25de  SWT 1ms » YBW I MHz Mode Sweep
® 1Pk View
Da[1] 1.64 dB
10 dBm 84.560 MHz
T1 ,,m_.-...wmru\“ﬁlﬁw,,mq;_ﬁ;#y\‘ T2 74.065034065 MHz
0 dem i ™ M1[1] Vbl 7.24 dBm
f | 5.613520 GHz
-10 dBm / 1
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otbsn ot ww;lnwr

|30 gem —

-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.61352 GHz 7.24 dBm
Tl 1 5.872757 GHz 0.97 dBm occ Bw 74.965034965 MHz
T2 1 5.647722 GHz 0.18 dBm
M2 1 L£.5686 CHz -15.66 cBm
Dz Mz 1 £4.56 MHz | 1.64 dB |
= e FYTE T
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Emission Bandwidth&99% Occupied Bandwidth UNII Band Il
Test Model 802.11ac(VHT80) mode Frequency(MHz) 5775

Spectrum I I:%l

Ref Level 20.00 dém  Offset 14.00 dB & RBW 1 MHz
Att 25dB  SWT 1ms » VBW IMHz Mode Sweep
@ LPk view
Da[1] 0.17 dB
10 dBm 81.200 MHz
. YJ' Oce Bw 74.645354645 MHz
0 dem % R AP Bttt sttt ML, T2 4.00 dBm
f I it 5.753260 GHz
-10 dBm 1
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-40 dem
=50 dBm
50 dBm
=70 dBm
CF 5.775 GHz 1001 pls Span 160.0 MHz
(Marker |
Type | Ref | Tre | X-value ¥-value |  Function | Function Result |
M1 1 5.75326 GHz 4,09 dBm
Tl 1 5. 737597 GHz -1,70 dBm occ Bw 74.545354645 MHz
T2 1 5.812243 CHz -4, 74 dBm
M2 1 5.73408 GHz -22.40 cBm
Dz Mz 1 81.2 MHz 0.17 dB
(IT TR TR
L JL Measuring...  UARENEED w2
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UNII Band lll
Frequency(MHz)

Minimum Emission Bandwidth
Test Model 802.11a mode

Spectrum

EK

Access to the World

5745

(=]

Ref Level 20.00 dém Offset 14.00 dB & RBW 100 kHz

Att 25dB  SWT 1ms w VBW 300 kHz Mode Sweep
@ LPk Max
Da[1] 0.20 dB
. 15.6240 MHz
10 dBm Mi[1] -0.25 dBm
d " 5.7475170 GHz
0 dem rr
e i 1 JJW i-‘\vﬂmi*lt«q I \u\.l_.t a b
0a D1 -6.540 denv s 1 ]
=10 dBm:

= A0y
e Mlsd M, |
b i
m’l‘»ﬁ‘?“ ! N“'YW;I".!-
-50 dam:
50 dBm
-70 dam:

CF 5.745 GHz 1001 pts Span 40.0 MHz
(Marker |
Type | Ref | Trc | X-value ¥ -value | Function | Function Result |
M1 | 1 5.747517 GHz | -0.25 dém
M2 | 1 5.737248 GHz | -6,30 dBm
D3| Mz 1 15,624 MHz | -0,20 db |
S W
L il Measuring...  GRNNERAND frevi ]
Dat TUM.2018  16:2
Minimum Emission Bandwidth UNII Band Il
Test Model  802.11a mode Frequency(MHz) 5785
Spectrum I I:%l
Ref Level 20.00 dém Offset 14.00 dB & RBW 100 kHz
Att 25dB  SWT 1ms w VBW 300 kHz Mode Sweep
@ LPk Max
Da[1] 0.45 dB
" 15.1450 MHz
10cBm M1[1] 0.00 dBm
5.7875170 GHz
0 dem - T z
o1 000 v 1l ol il 4=
-6.000 denr e Il BT 3
-10 dBm T
J \
o e,
'.,w’ )
-30 dBm 2 4
n[m” Nﬂﬂh
<40 dam—i2 e,
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-50 dam
50 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
(Marker |
Type | Ref | Trc | X-value ¥ -value | Function | Function Result |
M1 | 1 5.787517 GHz | 0.00 cBm
M2 | 1 5777448 GHz | -6,09 dBm
D3| Mz 1 15,145 MHz | 0.45 da |
—
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Minimum Emission Bandwidth

UNII Band I

EK

Access to the World

Test Model 802.11a mode Frequency(MHz) 5825
Spectrum I:%l
Ref Level 20.00 dém Offset 14.00 dB & RBW 100 kHz
Att 25dB  SWT 1ms w VBW 300 kHz Mode Sweep
@ LPk Max

Da[1] 0.30 dB
" 15.4650 MHz
10cBm M1[1] 1.02 dBm
p 'y 5.8275170 GHz
0 dem
- Lol | S P 1|
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CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker |
Type | Ref | Trc | X-value ¥ -value | Function | Function Result |
M1 1 5.827517 GHz 1.03 cBm
M2 1 5,817128 GHz -£.48 dém
D3| mz| 1 15,465 MHZ | -0,30 ca |
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Date: 27.JUM.2018 16:32:05

TRF No.: FCC 15.407/A

Page 61 of 254

Report No.: ES180611012W04 Ver.1.0



Minimum Emission Bandwidth
Test Model 802.11n(HT20) mode

Spectrum

EK

Access to the World

UNII Band I

Frequency(MHz) 5745

&

Ref Level 20.00 dém  Offset 14.00 dBé &
Att 25dB  SWT 1ms @

RBW 100 kHz

VBW 300 kHz  Mode Swaep
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Type | Ref | Trc |
M1 1

X-value

Y-value | [

Function Function Result

5. 747517 GHz
5,736649 GHz
15,944 MHz |
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-0.64 dBm
-7.05 dBm
0,97 da

Minimum Emission Bandwidth
Test Model  802.11n(HT20) mode

Spectrum I
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UNII Band Il

Frequency(MHz) 5785
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Ref Level 20.00 dém Offset 14.00 dB & RBW 100 kHz
1ms » VBW 300 kHz

Mode Sweep
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¥ -value Function | Function Result

Type | Ref | Trc |
M1 1
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5.787517 GHz
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-0.66 dBm
-7.02 dBm
0.67 dB
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Minimum Emission Bandwidth UNII Band IlI
Test Model 802.11n(VHT20) mode Frequency(MHz) 5825

Spectrum I I:%l

Ref Level 20.00 dém Offset 14.00 dB & RBW 100 kHz

Att 25dB  SWT 1ms w VBW 300 kHz Mode Sweep
@ LPk Max
Da[1] 2.83 dB
" 15.6640 MHz
10cBm M1[1] 0.21 dBm
o " 5.8275170 GHz
Em 3 3
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(Marker |
Type | Ref | Trc | X-value ¥ -value | Function | Function Result |
M1 | 1 5.827517 GHz | 0.21 dBm
M2 | 1 5.816888 GHz | -6,14 dBm
D3| Mz 1 15,664 MHz | 2,83 dB |
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